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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : PVC POWDER

Style/ltem No. : PR-F(K)

Color : WHITE

Sample Receiving Date :  2008/04/16

Testing Period : 2008/04/16 TO 2008/4/21

Test Result(s) : - Please see the next page(s) -

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. BxJERAEIRIA - B s R MBI ZARG &I « 2MEREE QBRI » TaTEFH N
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
¥ ) Attention is drawn to the limitation of llabl|l}¥, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does 6
not exonerate parties to a transaction from exercising all their ri%hts and obligations under the transaction documents. Any unauthorized 5 7 4 7 9 1
alt?ra%io?i hforlgery or falsification of the content or appearance of this document is untawful and offenders may be prosecuted to the fullest
extent of the law.
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Test Result(s)
PART NAME NO.1 : WHITE PVC POWDER
Test ltem (s) Unit Method MDL "‘;\Iesu:t
0.
Hexachlorobenzene mg/kg |With reference to US EPA 3540C. 4 n.d.
Analysis was performed by GC/MS.
Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MBDL = Method Detection Limit
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. [JE53FR0 » 4R &8 RIGEHIBLZ ARG IIT - R RE LA TR » Rrake s -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
N i Aftention is drawn to the limitation of |iabi|i§;, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its é!ient and this document does 6 5 7 4 7 9 2

not exonerate parties to a transaction from exercising all their riggh_ts and obligations under the transaction documents. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fuilest

extent of the law.
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** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. JERARN » AR &S RMBRZRRATT « FWEREEATETIEA - T AR -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at

AL S Attention is drawn to the limitation of Iiabilitt_f/, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Qompan%‘s indings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Comgqny’s sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their ngh}s and obligations under the transaction documents. Any unauthorized
alt;araPoPi hforlgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law!
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